XL
XL
XL
XL
XL
XL
XL
XL
XL
XL

- XL

XL
XL
XL
XL
XL
XL
XL
XL

XL
XL
XL
XL
XL
XL

XL

XL
XL

PARTS LIST

HOMELITE

921

923FP cuamnsaws




Description

XL-923FP

Desecription

Part No.

woop =1 O o L8 b

11
12
13
14
15
16

17

18

19

20

22

HANDLE BAR
Includes:
CONNECTOR-handle bar
MOUNT-vibration isolator
PLATE-handle bar bracket
BRACKET-handle bar
PIN-cotter
PIN-clevis
SCREW-hex, 12-24 x 3/4
PIN-dowel

PLATE-handle bar
BRACKE T-isolation m
SCREW-flat, 1/4-20 x
PIN-throttle lat

SPRING-throttle 1
TRIGGER-hrottle
BASE-isolation mount
Includes:
SCREW-pan, 8-352 x 1/2
BUSHING-nylon (not shown)

{\‘b

Aﬁﬁ-~0- B
&
868
65598
37630-2 1

QO

BUSHING-throtile lateh (not shown)

SCREW-flat, 12-24 x 1/2
CRANKCASE & TANK
Includes:
BOLT-guide bar

SCREW-fil, 8-32 x 5/8 (shown on Page 3)

SCREW-fil, 8-32 x 2-3/16 (shown on. Page 3)

COVER

SCREW-fil, 8-32 x 1-3/4 (shown on Page 5)

PIN-dowel (shown on Page 5)

GASKET-fuel tank (shown on Page 5)

STUD
SEAL-(shown on Page 3)

SHIE LD-sawdust (shown on Page 5)

65599
6T7646-2
30053
65522
65714
67645-2
A-68067-A

80560
59064
67752
32186
A-68845

67158
82146
82155
67153-2
82147
63621
67159
55871
58685-A
A-64715

L]

s e B I - e S e O

[T N S

26
27
28
29
30
31

32
33
34

35

36

37
38
39
40
41
42
43

44
45

v CARBURETOR CHAMBER

N

Includes: BUMPER
LEVER-oiler w/shaft
BUSHING-nylon
GROMMET-"Hi-Lo"
SCREW-idle adjustment
SCREW-hex, 8-32 x 1/2
SCREW-hex, 12-24 x 5/8
VALVE-check (outlet)

Includes:

SPRING (not shown)

BALL
GASKET-cylinder
GASKET-throttle handle
LINE-oil (discharge)

Includes: SLEEVE (not shown)
LINE-oil (intake)

Includes: SLEEVE (not shown)
VALVE-check (inlet)

Includes: BALL
BODY-0il pump
ROD-throttle
SPRING-compression
BOOT-throttle rod
SCREW-soc.set, 8-32 x 1/4
ARM- oiler
PLUNGER-oil pump

Includes:

"Q" RING-shaft

10" RING-plunger-

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

A-68846
56298

A-63327
63400
58858
63369-A
50983
80676

A-59456-A

59022
25527
63778-1
83779-B
A-63299
25301
A-63298
25301
A-63432
25527
63343-2
67649
58293
58348
80989
63280-2A
A-57834-14

59074
74388

L L el

O T T -~ . B e

[




XL-921

No.

Pescription

Part No.

1 SCREW-hex, 12-24 x 5/8
2 HOUSING-fan

Includes:

3 SCREEN-fan housing
4 Includes:
5 BUSHING-starter ro
(3] BUSHING-starter pos
7 BUSHING-rewind spri
& RING-air flow
9 ROPE-starling 4 %

10  GRIP-starting

11  INSERT-rope ing

25  WASHER

26  SPRING-gtarter pawl

27  ROTOR-magneto
ROTOR-magneto

28 SCREW-conlact plate

29 POINTS-breaker

Includes:
30 WASHER-point
31 CLIP-post

32 BLOCEKE-terminal
33 SPRING-clip cover

HING-spring lock
17 LOCK-rewind spring
18  WASHER-retaining

19 SCREW-hex, 10-32 x 1/2
20  NUT-hex, 3/8-24

21  WASHER-lock, 3/8

22 WASHER-flat, 3/8

23 STUD-shoulder

24 PAWL-starter

80676
A-6450%

A _64@

@7
443

55830

63268-A
63565-A

A-64446

64400
64049-A
58763
80648
81124
83102
E4010-1
58757-B
58756
58851
58758
63406
67165
78421

A-gasal

28028
28008
A-58034
76413

HoMoMoE R HEHMHREHRR

4
£

"
4

Mo oM oM

MoMOH MO MM

WM oMK M R M MH R H AR

WM oMo

L E- R

TR

3

E I A R O

WoROHE MM MMM KM
WM OH M OH M HHHE K HH

o

T L I R

MoE oM oK

By o e =

[ e R R I el e

[

egs Must Be 010+ 002

XL-923 XL-924 XL-924W XL-923FP

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

B
: NE S a8 .
Description Part No. &= & @ & & @iy,
SCREW-hex, 1/4-20x 5/8 20048 T x X x x 4
PLATE-magneto back A-GBO2T X E .
Includes:
SEAL 58688-A x x x 1
37 BEARING—roller 63195 X X x -1
kE] EEY-woodruff 75078 ®x x=x 1
39  WASHER-tab lock 67875-1 x x x x x 1
410 TERMINAL-spurk plug A-330a5 % ROX % ox ik
41 LEAD-high tension 63632 X X % ol
42 SWITCH-toggle A-57650-3 x x x x x 1
424 Includes: NUT 72084-A1x x = x x 1
43 PLATE-indicating "Cn-Off"" 72085-4 x x x x x 1
44 LEAD-ground A-59031 X X ® &
45  SCREW-ground 64090 % % x 1
16 CLIP-coil retaining 63720 S X x 1
47 COlL-ignition 63625 X X x 1
48 CORE-coil 83630 X K x =
49 SCREW-coil core 654021 x X x 4
1] CONDENSER 63626 3 A & L
51 CLAMP-condenser 63627 s B 3
52  RETAINER-felt 63625 o X x 1
53 SCREW-contact plate 55411 b il d x 3
54  GASKET-breaker box cover 53316 % X x #
' 55  COVER-breaker box 63317 x X x 1
56 PLATE-back A-B7618 X X it
Includes:
5T SEAL 58688-A X X 1
58 BEARING-roller 63195 X % 1
59 LEAD-high tension 67166 Z 1
60 COIL-transformer 67164 x X 2t
61 LEAD-transforiner 67167 X X 1
62  WASHER-lock, #8 83022 X X 7
63 SCREW-pan, 4-32 x 3/4 82178 % & 7
64  COIL-core and generator 67163 X X 1
65 CAP-dust 64002 X & 1
66 MODULE-ignition 67162 X X X




XL-921 XL-923 XL-924 XL-924W XL-923FP

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



XL-921 XL-923

XL-924

XL-924 W

XL-923FP

i = f
bl i L e s O -
No. Deseription PartNo. & & & 28 Quy. No. Description PartNo. 8 £ 2 2 3 qty.
1 PISTON & PIN A-BB033 x 1 45 PUMP-automatic oil A-GE265 T X m s %
Includes: Includes:
2 RING-piston pin retaining 4742 X z 46 SCREW-pan, 4-40x 1/4 20819 X xx x 2
3 PISTON RING 55038 X 2 47 SCREW-cam 64102-A ¥ 2w 1
1 PISTON & PIN A-G79589-1 * x.EE 3 48 GASKET-cam screw 39736 .xoxx 1
Includes: 19 SEAL-felt 59926 O el I
2 RING-piston pin retaining 54742 X XeE m 2 80 WORDM-gear ¢ &596 T3 X X Nk I
3 PISTON RING 68249 X X = 2 51 SCREW-fil, 8-3% x 3/4 \ 202448 X R % 3
4 ROD-connecting A-B8008  x % x x x 1 52  CONNECTOR-clbow % 31734 x x x X 1
Includes: 53 FITTING-tube 65696 X OXUR X 1
5 BEARING-needle 58351 =X x 1 54  LINE-oil A-G5652 X X X X 1
6 SCREW-soc, 8-32 x 9/16 80805 XX xxx 2 53 GROMMET-oil line @ 85337 % XX % % X
T WASHER-thrust 63010 X xxxx 2 a6 FILTER-oil A-54293 x i 1
a8 KEY-woodruff 75078 H X% R oam M % FILTER-oil A-64293 R % X % 2
9 CRANKSHATT 67168 X 1 57 LINE-6il pick-u 63605 X 1
CRANKSHATT 67168-1 X x 2 % 1 LINE-oifl fick-up L9000 % oy ox 2
10  BEARING-needle (28 rollers) A-64521 - e 58  CONNE il filter O 65695 X X x x 1
11  BEARING-ball 58180-8 x x x x x 1 CONNEC oil filte 59937 x 1
12 RING-retaining 58319-A x x x x x 1 a9 U il line 63452-A ¥ EE X
13 "0 RING 67539 Er s 2n 1 60 3 58406 x®xx 1
14 ' SCREW-bearing retaining 59704 N OEE gy 61 ET-oil 1i 63751 xw xx 1
15 WASHER-lock 548705 = %X % x 3 6 REW-shou ate 4) 63885-A x x x } x 3
16 CAP-pil A-6h284-A x x x x x 1 %TUD— miu 3) HHATY X 3
Includes: 63 CAP-m {Notes 2 & 4) 63520-3 x x x § x 1
17 "0t RING 65133 X Hm Ry I CAP- (Note 3) A-68911-1 X 1
VALVE-check (ot shown) 83718 R KR W R 'T@l 2 flex (not shown)
18 RETAINER 88750 X% 2o Note 3 81109-2 X 3
19 CAP-fuel A-6B283-A x x x ¥ 64 OR-spark A-63540-B t f : x i 1
Includes: B8 FFLE-muffler (Note 2) 63621-A X X x %
VALVE -check (not shown) 63718 o 1 BAFFLE-muffler (J24W only) 35633 x 1
20 GASKET 58927 x =l 3 SCREW-hex, 12-21 x 5/4 809738 X X x x x 3
21 RETAINER o WP BODY-muffler (Note 2) A-B3535-2 x x = x x 1
22 GROMMET X X \ 63 SPARK PLUG 63547-8 x x x x x 1
23 LINE-fuel flexible (Note 1) x \ 69 Includes: GASKET 256038 Xx ¥ xx 1
24 FILTER-fuel X 70 CYLINDER- (Note 3)
25 Includes: FILTER-felt (no decompression valve) A-58913-1 x 1
26 CLAMP-fuel line 1 CYLINDER-2" bore A-BB204 b4 1
27 BCREW-pan, 6-32 x 5/16 o CYLINDER-2-1/16" hore (Note 1) A-54853 % o 1
28  BCREW-guide bar adjusting o Includes:
23  CRANKCASE & TANK (See x 1 71 VALVE-decompression A-GEOZ6 = O T ¢
CRANKCASE & TANK X T 72 Includes: PIN-cotter 36328 T EE R 4
Includes: i WABHER-copper 67321 ¥ %X xx 1
GASKET-check val X % x = 1 T4 NUT-hex, 1/4-28 B1065-2 x x x x X 4
CAP-check valvaf XX X X 2 TS WASHER-lock, 1/4 430049 b T e s
30 SCREW-1il, 5532 1 X E RS R TH GASKET-cylinder BRTTE-1 x x x x x 1
31 SCREW-fil, §-924 XX xxx 8
32 COVE & 671532 x x x x x© 1
33 SCRE\I’MR x 1-3/4 82147 % wow a1 —
84 PIN ~dowel 63621 x x x x x 2 + Quktons]
35 STUD 59871 XX xxx 4
gg giSPKET Aiplaank ;éi;; : : i z x i Note 1 - U?its built with 2 piece fuel line will require A-65448 Fuel
a8 WASHER 58138 2 Y 1 Line Kit, which includes 68046 Grommet and 68445 Bushing.
B4 PLUG-pipe 28097 T %A OE 1 Note 2 - For units built with Reed Mufflers the following paris are
40 BOLT-guide bar 67158 % B E % E 8 still available: 87534-A Baffle, 68208 Stud, 67394 Beed and
41 SEAL BEBEE-A x X x x x 1 B87413-A Stop,
2 _BaT1s :
:i pm?_lfi;‘:;:;“ﬁ;i; - B :’;;;Z_H i S if i Note 3 - For XL-924W units above /N 11461450,
44 NUT-flexloe, 1/4-20 81108 EEREEE 1 Note 4 - For XL-924W units below /N 11461450.
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-921 XL-923 XL-924 XL-924W XL-923FP

ALWAYS FURNISH MODEL AND SER.lAL NUMBER WHEN ORDERING PARTS.



XL-921 XL-923

XL-924 XL-924W XL-923FP

B o B
= oo
No. Description Part Xo. & o & = & Qty. No. Descriplion Part No. & & & = 5 Qly.
1 RETAINER-recd valve 63370-A x x x x x | 35 CLAMP-lever 645821-1 %K e T
2 VALVE-reed Galbe-A x ox ox ox ox 4 a6 LEVER-poppet valve 63630 SN 1
3 SEAT-recd BITL-B x x x x x 1 a7 PLATE-lever %629—1 X X % I
4 GASEET-reed valve seat 65443 xxEEE® A ag ROND-choke \ R429 ook ey I
B MANIFOLD-intake A-67460-1 x = x x ®x 1 an Includes: GROMME'T @ 81862 ool S TR S S |
& SCREW-pan, 8-32 x1-1/3 221496 ¥oae e g 3 44 PIN-coller B6324 X xx® g 1
T GABKET-carburetor B7H40 ¥ % E xx i 41 HANDLE-throttie A-GEO25-B % x x X I
8 CARBURETOR-HS-103D A-GH251-A X 1 Includes: @
CARBURETOR-HS-82D A-B7887T-C x x x IR 42 G5ERY B oW 2
] COVER-air filter element 63634-1 x % x x x 1 43 ¥ 6HT67 XXX R 1
10  NUT-cover mounting A-BT639 % x xox 1 44 GETGE I 1
11  RING-bearing retaining 88319-A x x x x x 1 45 BOGE0 X X X x g
T3 FILTER ELEMENT-air 63341 x x %ox w1 46 ) A-GHA0E R i
13 SCREW-hex, 12-24 x1/2 30821 e N
14 DEFLECTOR-air w/bracket A-GT7101 EX EZ xR 1 59064 X X X X 1
Includes:
15 GASKET-mounting nut 683921 = & x x =% 1 GDBTH ol e < 1
18 SCREW-hex, 10-32 x 1-7/8 82179 ¥ Spopiy ow 2 68442 % XX %R 1
17 WASHER-lock, #10 23046 B % Ex 2 i y G8046 X x.x %32 1
18 ROD-throttle 63266-A x x x x 1 < 49 z B3T79-B x x x x x 1
ROD-throttle 676440 X 1 50 A S i BITT8-1 9 % X W% % 1
19 BOOT-throttle rod 53348 % OC X% K 1 51 —Hox» 12-24 x 5/8 S067 ol e S
20 TRIGGERAhroitle 65745 ® oW XX 52 'k, 6-32 81126 x X 4
21 RING-retaining (Note 3) 58400 ® % 'T-1ock, 6-32 51128 2538 6
22 PIN-throttle lateh adjusting 65714 X o X x@ N T-1ock, 6-32 21126 x 2
23 SPRING-throttle latch (Note 2) 65711 X 1 & SCREW-idle adjustment B3369-A x x x x x 1
24 PIN-throttle latch (Note 2) GEYEE * Jx 1 GROMMET-"1i-Lo" 58338 3 X O K B 1
25 BPRING-throlile lalch (Hole 3) 35405 ox X ] SCREW-hex, 12-24 x 7/8 HEG1 oK% o omeox
26 FIN-lhrottle lateh (Note 3) 589944 \ % \ B CTAMP-0il line 65013-1 x x x x 1
27 BUTTON-o0il pump plunger GaBsE L \ p BT VALVE-check A-5302 XX X X 1
28 PLUNGER-~oil pump A=3]81 B He XK @ Includes: BALL 25027 X X ¥ X 2
PLUNGER-0il pump 5784~ 58 LINE-oil A-65682 X X X X 3
Includes: LINE-oil A-G3299 % -1
29 "' RING-shaft I Includes: SLEEVE 25301 % 2
30 '""Qr* RING-plunger % 4 58 VALVE-check A=-855615 % X X ¥ 1
31 SPRING-compression ol | Includes: SPRING 59022 b O < I
32 BODY-oil pump \ 6 i BALL 25527 Lol e o 1
BODY-oil pump w4 60 SCREW-fil, 8-32 x 5/8 80023-2 x x x X 1
33 SCREW-hex, 8-32x Q 2 61 CLAMP-oil line 65660-1 x x ® X 1
SCREW-hex, 8-32 x 2 62 LINE-o0il A-BET05 X X X X 1
34 4 63 GROMME T-o0il line 65357 X ox xx 1
8
2

SCREW-pan, 6-;
SCREW-pan, 6 =x§/8
SCREW-W. 3/8

Nate ! - For units without Rubber Grips use A-G5882-A Cover,

Note 2 - For XL-224W units below S/N 11461450,

Note 3 - For XL-924W units above /N 11461450,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



XL-921 XL-923 XL-924 XL-924W XL-923FP

Standard on 921-924/ &

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING FARTS.



XL-921 XL-923 XL-924 XL-924W XL-923

F

E = &
el T e e b . R e
No. Description Part No. 5§ & 2 & 3 Q. No. Description PurtNo. & & 2 3 F oty
Standard on X1-921 and XL-924 (Note 4) Standard on XL-923
2 HANDLE BAR-flush (vinyl coated) A-65860-1 x § x 1 1 HANDLE BAR-flush
2 SCREW-soc., 1/4-20x 1 B0428 XX R 1 (rubber covered) (Note 3) A-GBT62-2 f x I % ¥
3 SPACER-handle bar 65642 ® O ox 1 2 SCREW-so0c,, 1/4-20 x 1 20428 XEXE X 1
4 PLATE-handle har 65599 R X = 1 i SPACER-handle bar 68765 " 1
5 PTLATE-handle bar bracket 55598 x % & 1 4 PLATE-handle bar 65599 - ] 1
6  BRACKET-handle bar B5607-3 x § x 1 5  PLATE-handle bar bracket 65598 e Xk 1
7 GROMMET-handle bar 63318 X X X 2 6 BRACKET-handle bar BETE6-2 I x I % i
8 SCREW-shoulder 65520 X X % 2 7 GROMMET-handle har 65518 x i a0 f 2
g MOUNT=shock Gaby X X x 1 4 SCREW-shoulder 65520 ¥ % x F 2
10 GROMMET 65519 X ¥ % 2 9 MOUNT-shock 65509 X% x-x 1
11 SCREW-shoulder 65521 xR R 2 10 GROMMET 65519 X X X X 2
E 11 SCREW-shoulder 65521 £ B XE 2
12 KIT-spiked bumper A-68769 X 1k
K_IT—sgiked i m}jer A-63720 % x x  x 1 stanreed e X1 BO0W
Includes: . *1 HANDLE BAR-full wrap ¢ &
13 SCREW-hex, 12-24 x 3/4 BORET 2 WY B (rubber covered) (Note 5) \_33399-1 It tox 1
14 NUT-12-24 BIOEE X moxoxm 2 2 SCREW-soc.,1/4-20 x 1 % 80428 ¥ x x x i
15 WASHER-lock, #12 33056 x X R in ox 2 * 3 SPACER-handle bar 68898-1 f t f x 1
15 PLATE-guide bar (inner) 67160 XX %X xx I 4 PTLATE-handle bar $5599 X X X X 1
17 PLATE-guide bar (outer) 67161 *x x3=ox 3 5 PLATE-hand| @,L #5598 % X X X 1
18 COVER-drivecase 67156-0 x x x % x 1 6§ BRACKET-h: ar 68766-4 § ¥ f x 1
149 WASHER-flat, 3/16 g4032 x 2 4 SCREW-s0c., -20 x 1-1/8 80954 sl ol ol 2
20 NUT-hex, 3/3-186 81089-2 % ® x x 2 9 65509 X ¥ X X 1
NUT-hex, 5/16-18 81196 x 4 @ #5519 X X X X 2
21 NUT-flexlock, 3/8-24 81192 x 1 65521 % X X i 2
22 WASHER-flat, 3/s 54010-1 x 1 68078-1 4 f t 9x 1
24 WASHER-thrust (Note 1) 58433 X 4
24 BEARING-roller 54124 K k% = % 1
25 DRUM & HUE- rim type A- 55989 X 1 A-67626-3 - ol - i
DRUM & HUB- rim type A-65990 X % % 1 80423 X ¥ x 1
SPROCKET-3/8 pitch, T tooth 55594 X X % 1
(rim type) OM-68210 XX X ox 1 4 5 PLATE ¢ bar hracket 65548 X % x 1
404 piteh, 7 tooth {rim type) OM-10513 il 1 6 Dl pefiandle har 63011-5 A A 4 1
SPROCKET & DRUM 8 R;%os, 1/4-20x 1 50428 [ T &
3/8 piteh, 8 tooth A-65885 3143 11 -hex, 12-24 x 3/4 80867 P 2
SPROCKET & DRUM- 39 TARD-chain 68078-1 Tt x 1
. 404 piteh, 7 tooth A-65886 $f % 2 o
SPROCKET & DRUM @ \ KIT-handle bar (full wrap around)
. 404 piteh, 8 tooth A-BS3ST  § g 1 O (Ineludes index # 1, 6 &39) A-65894 % i 1
SPROCEET & DRUM 'S 1 HANDLE BAR A-65814-2 ¢ %t % 1
3/8 piteh, T tooth A-65884 1‘ i \ 2  SCREW-soc.. 1/4-20x1 80428 x x x 1
SPROCKET & DRUM P 3 SPACER-handle bar 65542  x % x :
- 404 piteh, 7 tooth A-B372 i@ 4  PLATE-handle bar 65599 X X X 1
SPROCKET & DRUM 5 PLATE-handle bar brackel 55598 gl A 1
- 404 pitch, 8§ looth T2 iyl 6  DBRACKET-handle bar 65607-5 § § i 1
SPROCKET & DRUM 7  GROMMET-handle har 65518 ¥ 2 X 2
3/8 pitch, 7 tooth A 1 \ i 1 8 SCREW-shoulder 65520 X X X 2
SPROCKET & DRUM 9 MOUNT-shock 65509 X X X 1
4/¢ pitch, & tooth N -65732 O x 1 10 GROMMET 65519 XX X 2
46 RACE-inner 1 11 SCREW-shoulder 65521 X X X 2
27 PLATFE-clutch Q X 1 39 GLARD-chain 64867-1 [ 1t i 1
28 COVER-clutch = 1
29  SHOE-clutch O X 3 KIT-handle bar (3/4 wrap around)
30 SPRIINﬂ.'x‘-c}utch @ X 3 {Includes index # 1,6,40 & 41) A-65902 i i S 1
31  WASHER-fhrust (Nefe 2) X x x 2 1  HANDLE BAR A-65300 1§ % % 1
WASML‘R—N (2462 x 1 2 SCREW-1/4-20x 1 80428  x x x «x 1
WASHER-{hrus H3463 % A 3 SFACER-handle bar 65542 i o 2 1
32 RACE-inner 641259 ® Xox w1 4 PLATE-handle har 65599 ® % X i,
33  SHOE-clutch 67806-1 XX xx 6 5  PLATE-handle bar bracket 65598 % &5 xR 1
34 SPRING-cluteh 67441 ¥R xwm 7 6 BRACKET-handle har 65607-5 f f & 1 1.
3%  SPIDER-clulch BOTI3-2 x 2 xx 1 7 GROMME T-handle har 55518 2wk f 2
36 COVER-clutch 28751-1 u X N o % 3 SCREW-shoulder 65520 % 2 X f 2
37 SCREW-hex, 10-32 x 1/2 20351-1 R FE R B 9 MOUNT-shock 65508 T oo X 1
348 LABEL-chain (Oregon) B8&119 T XX E = I 10 GROMMET 65519 X xR % 2
3% GUARD-chain 68078-1 § § f =x 1 11  SCREW-shoulder 85521 O oxox 2
40 BRACE-handle bar 63650 = sl Ll - d 40 BRACE-handle bar 53660 =l L R 1
41 BCREW-hex, 12-24 x 3/4 80867 1 1 41 SCREW-hex, 12-84 x 3/4 H0867 el ol 1

Handle Bars must be used in groups as indicated above.

Note I - When using optional Sprocket & Drums, you must use one

i 58926 Thrust Washer (outer).

Note 2 - When using optional Sprocket & Drums, you must use one

i 63463 Thrust Washer (inner).

i Optional

Note 3 - Units above S/N 3436419

Note 4 - XL-923 units helow 8/N 3436419
Nole b - XL-924W units above /N 11461450
Note 6 - XL-924W units below S/N 11461450

¥ Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




924 W only
HS-103B A 68251- A

Deseription Q

L

S

-

No. art No
1 SCREW-rd.,4-40 x 3/16% % T O
2  WASHER-lock, #4 Q i 8
3 SHUTTER-throttle 6799
4  WASHER-lock, # 9 024
5 SCREW-fil, 6-3 8 0275
6 COVER—&CW iaphrag 58975
7  GASKET- pumpsliaphragm 58981
8 DIAPHRAGM-fuel pump +58980-R
9 SCREEN-fuel inlet 158974

10 - CLIP-throttle shaft retaining 58982

11 GASKET 74060

GASKET- (924W only) 55344

12 VALVE-governor A-65801

PLUG-screw (924W only) 68297

13 LEVER-choke 63397

14 SHA¥T-choke 65799

15 SPRING-choke friction 73264

16 BALL-choke friction 25627

17 SHUTTER-choke 58984

T Included in Repair Kit
10

MHHHHHHHHHHHH%.AHQM{
=

[ars

et

H5-92D A67887-C

No. Description Purt No. Qty.
18 NEEDLE-inlet 169717 1
19 SPRING-control lever ¥ 55759 1
20 LEVER-inlet control T 59716 1
21 PIN-control lever fulerum T 588977 1
22 SCREW-oval, 440 x 1/4 765798 1
23 GASKET-main diaphragm 58978 1
24 DIAPHRAGM-main control 158988 1
25 COVER-main diaphragm 58979 1
26 SCREW-rd.,4-40x 1/4 80591 5
27 VALVE-check (See Note) 68284 1
28 PLUG-extension (large) T 58991 i
29  SPRING-adjustment needle T73075 z
30 SCREW-main adjustment 163676 il
31 SCREW-idle adjustment 163677 1
32  SHAFT-throttle w/lever A-67995 1
33  SPRING-throttle opening T 59460 1
34 GASKET-set 67866 1
35 REPAIR KIT 87870 1

Note - 68284 Check Valve can be used in place of 54444
Check Valve for carburetors that are hard starting.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-921 XL-923 XL-924 XL-924W XL-923FP

Tools

23846-2
23846-1
24304
23136-2
22820-3
22820-4
24230
A-23137
A-23965
A-23962
24006-1
23956
23420
23955
24302
23957
A-23960
24306
23987
23136-1
23972
23759
23971
24094
A-22808
A-23937-B
23528
A-23934

A—23696,—é QREN —@
Q .

ﬁa\;¢279

A-24270
A-24413
A-24274
23488-B
A-24266
A-68079
57084~-1

Paint

22772
24453
23475

ANVIL-bearing remover (backplate)
ANVIL-crankshaft installation

BITpozidriv #2

BODY-assembling fixture

COLLAR-bearing assembling

COLLAR-bearing installation

DRIVER-hand pozidriv

JACKSCREW (crankshait)

JACKSCREW (crankshaft)

JACKSCREW-bearing remover (backplate)

‘ PLATE-ghaft aligning

PLUG-bearing and seal installation (bac @
PLUG-bearing installation

PLUG-bearing installation (conn. ro

PLUG-seal installation (backplate

PLUG-seal installation (crank

PULLER-rotor

SHIM- (black) air gap
SHIM-magneto air-gap

SLEEVE-bearing and
SLEEVE-seal 1nstaj$
SLEEVE-seal prg&

SLEEVE-seal

SPARK PL@
= bll’lELt.l
L combi a@
K%rew (conn. rod)
W&CH sﬁ (clutch)

er

KIT—fllter

KIT-guide bar plate

KIT-ignition (XL-921, X1.-923)

KIT-Loctite

KIT-starting rope

KIT-West Coast Conversion (XL-923, X1.-924)
REEL-250 ft., Starting Rope

SPRAY CAN-black
SPRAY CAN-blue "70"

SPRAY CAN-red

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

921
923
924

WM oM oW oM

%

/‘NM

X
p. €

¥

Mo

noM

"
#

X
X

b
b
b

R A T
Mo oMM M oA AR M MWK

b
ke

924W

WM
ke

w
e

"

e

923FP

i

Mo oM oM MM

P




PRINTED

Pavt N, Deseriplion Gily. 1arl Noo Description Gy, Part No. Description G, Parl Mo, Description Gy
OB 10513 Sprocket 3 Filler-Tell 1 Valve-check 1  A-GED2YT Plitg-mugneto back 1
22772 Spray Can-black 1 Spring 1 Crommet 2 A-G503] Pizlan & Pin i
A-22808 Wrench-comb. i Dearing-neadle 1 Crommet 2 G546 Grommel 1
22820-3  Collar-bearing I A-BB435-A Valve-check 1 HESE0 Screw-shoulder 2 A-BRIGRT-A  Buse—isolotion mount 1
22820-4  Collar-bearing 1 FO4B0 Spring-throttle 1 55521 Serew-shoulder 2 GEOTED  Guard-chain 1
248186-1  Sleeve-hearing 1 HET Worm-gear 1 B5542 Spacer-handlebapr 1 A-GE0T79 Kit-W. Coast Canveraion
25136-2 Sleeve 1 29704 Screw 2 65587-1 Clamp-fuel ling 1 65114 Label-chain 1
A-23157 Jackacrew 1 30705 Waszher-loek 2 65508 Plate 1 OMEH210 Sprocket 1
23480 Plug-hearing 1 38718 Lever-inlet 1 65554 Flate-handle bar 1 GH249 Platon Ring 2
23475 Spray Can-recd 1 BOTLT Needle-inlet 1 656073  Bracket 1 A-GEZED Cemnector-handle bar 1
23488-B  Kit-Loctite 1 Guasket-serew 1 6566076 Bracket 1 A-§8361-A Carburetor-HS103B 1
23528 Wrench 1 Seal-fell 1 f5629-1 Plate-lever 1  A-88283 Pump-auatomatic oil 1
A-236896-A Wrench-spanner 1 Connector 1 65630 Lever 1 GREEY Valve-check 1
23759 Sleeve-crapnkease 1 Bracket 1 65633 Baffle-mufller 1 A-5a204 1
23846-1  Anvil-crankshaft 1 Cover-cluteh 1 G5660-1 Clamp-oil line 1 G387 Flug-sorew 1
23846-2  Anvil-bearing 4 63053-1  Plate-clutch 1 A-G5682 Line-oil 1 GEEHT Lever-choke 1
A-23034 Wrench-spanner 1 3115 Cap i | 63695 Connecter 1 A-G3425 Ruod=choke 1
A-23887-B  Wrench-comb, 1 GAL6EG-A  Valve-reed 4 53696 Fitting-tube 1 Gaddd Line-fuel 1
Flug-bearing 1 GE1YS Bearing-wraller 1 Line-uil 1 HGETAL Retainer 1
Plug-hearing & seal 1 Tted-throttla 1 Spring 1 BETa1 Retairer 1
Plug-aeal 1 Spring-rewind 1 Pin-throttlelulch 1 A-BE762-3  Handle Bar-[lush 1
Puller-rotor 1 Arm-oiler 1 Spider-clulch 1 BETES Gpacer-handle bar 1
Jacksorey 1 Line-oil 1 Bprocked & Drem L Fraciet-handle bar 1
Tackserew 1 Linc-oil 1 Sprocket & Drum 1 Pracker-handle bae 1
Sleeve-vrankesse 1 Gasket 1  A-R573L Bprockel & Drum 1 Grip-throttly b i
21872 Sleeve—trankeuse 1 Cover 1 A-85732 Sprockel & Drum 1 1
23947 Shinmi—magnreto T lLever 1 G570 Trigger-throttle 1 i
24006-1  Plate-shaltaligning 1 Filler Klemenl 1 GOTLG Race-inner 1; 1
24094 Spark Plug-removal 1 Body-eil pump 1 GL798 Berow-oval + 1
24230 Driver=posidriv 1 EBody-oil pump 1 AaTHY Shall-choke 1 1
A-24266 Kit=starler rope 1 Borow 1 A-65501 Valve-governor 1 1
A-2427T0 Hil=filler 1 B336H-A  Serow-idie adj. 1 A-65814-2  llandle Har 1 o i
A-24294 Kit-ignition i G3370-4 Relaiver 1 HEH21-1  Clamp-lever 1 ke crhandie har 1
A-24279 Kit-fnstening parta 1 GRAT1-H  Seat-reed 1 GGEEE Pin-throttlelatch 1 Banclie Bar-Tullwrap 1
24302 Plug-geal 1 G Bushing-nylon 2 G3530 Bushing b Cape=mufile: 1
24304 Bit-pozidriv #2 1 B406 Rator 1 GaE42 Spring-clutch : Cylinder @ i
24306 Shim-air gag 1 A-B3432 Valve- 1  A-G5860-1 Handle Bar Nut 1
A-2a413 Kit-guide bar plate 1 63452-A Tubs i 65878 Bushing i 1
24453 Spray Cun-blue 1 63452 Washer-thrust 2 A-65854 Sprocket & Drum cneedle 2
25038 Gaslet 1 £3453 Washer-thrust 1 A-65883 Sprocket & I Phoke friction 1
25301 Slesve 2 §3320-3  Cap-muifler 1 A-65886 T 1
23527 Ball-choke frietion 2 63521-4 Baffle-muffler 1 A-65887 ing=-plungey 1
ZE008 Clip-post 1 A-63535-2 : 4 G5E85 ev-voodruts 1
28028 Washer-point 1 A-63540-B Bpark Arvester 1 A-G5884 Bpring-clip cover 1
28097 Plug-pipe 1 63547-8 BSpark Plug 1 A-B53500 g Screw-contact plate 1

51734 Ceonncotor-elbow 1 Shield-outer 1 A-6530 {—h¥¥dle bar ENING PARTS

A-33085 Terminal 1 Shield=-inner 1  A-63959 Jrum & Hub 2 B-32x5/8 1
53038 Piaton Ring 2 Line-oil 1 rum & Hob 1/4-20 x 5/8 4
G4 Gusket 1 IMin-dowel 2 1/4-20 x 374 2
andll Sorew-contaet plule 3 HIH2E Bullon i ]
55758 Spring-conirol lever 1 BEHL Coil-ignition 1 1 2
55371 Siued 4 GEG2G Contdenser ; Z 4
KG20H Bumper 1 5 Clanp 17154 1 -3
57T081-1 HReel-sturting rope Retiiner-fadl GTIED 1 1
A-BTHAN-3  Switch-loggle 1 Core-cui ‘% 671131 1 HOGHI 2
A-5TEH-14 Plunger-oil pump 1 intaghrofaer 1 GRIGE pifule-ignition 1 A0GGHE F-4Z xR 2
A-5T834-16 Plunger-oilpump 1 1 i 4 Colil-core 1 BOGT G=32 w078 12
58158 Washer 1 1 Coil-transformear 1 A5 144 3
SHE1S0-5  Bearing-bull i 1 Rolor-maspgneto 1 B 3414 3 i3
G8319-A  Hing-relaining 2 1 TR Lead-hi lension 1 z 1-32 x 17 1
BEREE] Boot-lhrotile rod 1 Swrew-idle iy Lesd-iransformer 1 ADGYE 12-24 % i
583%2-1 Gasket 1 Walve-check 6716 Crankshaft 1 HUEOE H-32 % 4716 2
aB405 “Spring 1 Kil=hugper 67168-1 Crankshaft 1 s0221 12-24 » 1/2 1
SE406 "o Ring 1 Clip 1 GTLITT Bushing 1 BOAGT 12-24 % 374 2
SE409 Ting-retaining Gas 1 671591 Stud 11 H02E1 12-24 % T/8 1
GBABE-A  Seal \ 'aL 1 67321 Wagher-copper 1 a0a189 4=-20 % 1/4 2
58751-1  Cover-clutch h: 1 BT400 Ring-air flow 1 054 1/4-20 x 1-1/3 2
DATHE -shoulder 3 67441 Spring-clutch 2 BO9TE 12-24 x 578 3
58757-B 64002 Cap-dust 1 A-67460-1 Manifold-intake 1 HO983 2-32.x1/2 2
SATHH 54021 crew-coil cored GT540 Gasket-carh, 1 soEy 9-32 x 144 1
58763 A Lock 1 67358 Q' Ring 1 B1063-2  MNut-1/4-28 4
FEEN Serew-ground 1 BT386-1A Pin 1 #1068 Nui-12-24 2
58833 2-A  Serew-cam 1 A-67518 Plate-back 1 810882  Nut-3/5-18 2
5884 4124  Bearing-rvoller 1 A-67626-3 Handle Bar 1 41108 Nut-1/4-20 1
28851 Yidshe: 2 G4129 Razce-inner 1 A-67639 Mut 1 41108=-2  Nul-hex, 10-32 3
55858 rommet-hi-low 1 A-84383 Filter-oil 3 G67646-2 DBracket 1 A1124 Nut-hex, 3/8-24 1
58915 Grip-starting rope 1 84200 Bushing 1 G7648-2 Trigger-throttle 1 a1124 Nui-lpe 12
58424-4  Pin-throltle lalch 1 Screen 1 BTGELD Hod-throttle i 41192 1
SRHLT Gasket - Bushing & 67650-2 Hracket 1 311%;5 5 DA16-18 2
A-5H934 Block-terminal 1 A-44440 Pulley =3 67651-1 Pin-clevis a 32145 (i
HBYTL Serecn 1 A-54504-B Housing-lan 1 A-6TE60-1TF Tandla Dar 1 A2147 1
DHYTS Cover 1 64558 Shoe-cluteh 3 GTERS Pin-dowel 1 A2105 8
LESTT Pln-fulerum 1 A-G4831 Lraring-neodle 1 67702 Tushing 1 H21TE 7
oBATE Gasket-main diz. 1 A-54715 Shigld-sawdust 1 BTE6A Gaskel-ael 1 AETTH 2
58579 Cover-main dia. 1 G4742 Ring & GTaRE Muounl i HEL R 4
SH9H0-KH  Diaphragm b BA8E2 Lrommet 1 BTETH Kit-repair 1 52155 ]
SHO4Y Gasket 1 G4567-1 Guard-chain 1 6T576-1 Washer-tab lock 1 53008-1 shor-lock; #+ G
DYYHE Clip 1 63133 O Ring 1 A-6TH87-C Carburctor-H332D1 33008 1/4 4
LR Shutter-choke 1 55143 Cap 1 6T7896-1 Shoe-clutch & 53022 #3 (]
DHYEB Diaphragm 1 565144 Gusket 1 A-B7988-1 Pislon & Pin 1 53024 sher-locl, i %
58991 Plug-exiension 1 A-63283-A  Cap-fuel 1 GT994 Shutter-throttle 1 Ha04 sher- lock, 710 2
59000 Line-oil pick-up 2 A-6523-A  Cap-oil 1 A-67895 Shaft-throttle i 53056 Washer-lock, #12 2
59022 Spring I B5337 Grommaet 1 A-68008 Rod-connecting 1 #3102 Waosher-lock, 3% &
A-59031 Lead-ground 1 63483 Gusket 1 G010 Washer—thrust 2 54010-1 3
Ha0G4 Bushing-nylon 1  A-G5502 Valve-check 1 A-68023 Crankease & Tank 1 54032 2z
S8074 (¥ Ring-ghaft 1 63508 MMount-shock 1 A-G68025-B Handle-throtile 1 BE31T Pin=cotter 3
A-59251 Filter—fuel 1 65513-1 Clamp-oflline 1 A-B68026 Valve 1 56324 Pin-cotter 1
* Denotes new parts 6329 Pin-cotter 1

IN U.S.A.

HOMELITFE

A m RIVISION, PORT CHESTER, M. ¥, 10573

EI1178TX



